g It > e <z k- <% ‘p;if' Y HoBao 2 %r ;_ HNpFeER y p e argars My ¢

5 4 5 3
UE_ oo - ‘%ma oﬁ;% oegs‘q [rema-’% o B RE 9

H
. | &, eew Goy mmAm 17 TToEao 438 &y

e ey Ty Uy Vo

hﬂFE < I Op s

=¥ =4

0B FHoBno wa? s > .\@ L HTAREY @, Y %‘:’i@ _Hoi;ﬁ;’ <l HoBao
1 Kop Qy & yng, ¥ avaop 27k o
g T ¥ S @ % s%g rE &
1 -4

IPER (ﬁ evgayy et Moy ggoM % 'ﬁié' SR —
p——

£ fi" E ,;,d‘ﬁ w> Xy By e, T %
B HOBAO zl“ AR

EEE %@' I—fyPEE EE@

-ﬂ‘_} igyadqy .@

Xp

f? ¥ . % . -
’%ﬁ 1"7’ %5 ~r % ‘ IIErE ., HOBno
» 80 HoBno 77 » i"ﬂdﬁ'ﬂ@“@” ?1’5' ?_.3% a“";‘ B> =H e FR
g— %5 _a: @ ﬁ N %\jﬁ ety z:‘ﬂ 2 ZTARFY & ,% 4 ""*-'fﬁ“ﬁ N
¥ =+ CITg oLy e
L APRES o & %<8 B¥ omon T g

QO gl '@"' 27 %Q;) orgops & HNpPER Rt Ho o

HJdR!—! P N g @%

ﬁ% HoBno g_§ - >
' TARN ¥ o2 =44 T"‘-t;} '*@;@- yj:f" r 4

’ aPEr = o poBawo ~ T

LI arg?H oM %{; AR, FHoBao L g %5%% o x

¥ * D ¥ . : ¥ HoBao K& %@’ If‘”ﬁ FNPEL.  toBao %’
5 22 25, ¥ g ren cvmors £ % X

2l Bz ﬁ(ﬁ I;;:' '2.{[‘-% “-’r\!’ %ﬁ IipeeEre éfz %% ~

2ATARES ) 1§¢ ,_ @. %’ 9 o

’ 0B HoB® HoBao S s ;}f 370 * 1%

goH My S gag 23y X & %, Ho y Ha‘&'f"’ HoBao  wy,Bno .

,;t.‘.i ', W 4 rnypPer X <

Y ) Q{:Q BE HoBao 1 W %“*&5 ¢ g & ‘g?‘d -

Ron X g MEay,, HpER 5 O Y HE f,e,-fi r: :

Srpgﬁﬂﬂd <t OB B 5 g0 HoBno i 5{1"‘5‘ gl
o By ngﬂlﬂ llL'TIﬂIIMﬂIIIMI@ O
INPESRE  ovgaps
> HoBM FfoBno i gc‘nl 27 @@f ij; N &5 1} - r’o‘ﬁi‘ gt FHoBno
o1z
1D 5,5%7 '%$ @ %. %;-ﬁ HJ:JE;-.{ 14_/‘¢¢ ’E% g i% @ 5&%‘ ’ fgf ,.
I 6@ QL’E(_IIJ gtz'f-’-e”' E"’!E% al!ﬂa’-‘ % S\é‘ deﬁ'f-im of %—’#;H Ijﬁﬁﬁﬁ__‘yf
3P% W A S m’f"”%_ it T
0 FHoBno HoBnao P’ AR ‘;{% %ﬁ} “7 & ‘c’f-‘: xg;,‘% {3, ¥ 4“!, 3 %
“ 2ATARFS

S Kgp gt ¥ ovgar® %0y Pq. 7,
—IHFJEE
PR e oot B wm % Ty v JrloB‘l
"'3&-‘ )

& -7k




| Radio conlrol equipment set ]

(RTR Only)

AA Siza balleiies
Br rRnEmitar

S

Thirolile serve

Sipering sBarvo

4 AA S|

| Hyper engine series |

(RTR Only)

| Required for engine starting |

batiarkes
lof recalver

Stsrtar box

i Tools recommendead I

)

S

Hax wranch
2.5mm

£
" ———[}
1. Smm
Scrawdrivar

[ 48

(RTR Only) Wranch ()\
-
s

Hix wrnnch with

1.5mm [
2mm

2.5mm

Imm |

Assembly of Front/Rear Differential

1 Y.

Standard Grease
Option  Sillcone oil

( Standard Grease \

Option  Sillcone oil

87006

Assembly of Center Differential

33312

87004

N | S
©) 5 © © 3
36101 87002 38404 36101 87002 38404
6x10mm x4 4.1x8x0.3mm x8 4x4mm  x2 6x10mm x2 4.1x8x0.3mm x4 4x4mm  x1
O-Ring Washer Set Screw O-Ring Washer Set Screw
—) H'\IWJE\‘E\M\WW [ L] ﬂ 84076 —3 'H’\I‘FE’JENNWOENNWW‘MWMW | - | 84076 87005-1
8x16x5 2 6.2x13.9x0.3 1
36001 31310 87002 Se)n(l?g);irgr% x 36001 33312 87002 B;(II B)éarzr%x )\(Nash)ér mn
2.5x10.8mm x4 3x10mm x8 4x26.8mm x4 2.5x10.8mm x2 3x12mm x4 4x26.8mm X2
Shaft F/H Screw Shaft Shaft B/H Screws Shaft




Assembly of Camber & Steering Link

87302

C-\i:I:E Dlﬁz

87043
L — 1
C\
30002 31.5mm

L >
C::}
e
30001
87055

27mm

8mm

FRONT CAMBER LINK 30001
87055 6 _-30003— /:j 87055 87055
—_— -l\‘
o Yy
STEERING LINK 27mm =
30003
87043 87043 87043
(— o — i (= )
s00ds  REAR CAMBER LINK 30055 31.5mm " 30002
87087 87087

C=—m T
D) '
— N

14mm

SERVO LINK

Assembly of Front & Rear Shocks

:x4

el % Front x2 Rear x2
aadGH _ 39007 D

S | <&

: 86048
' 36802 )
/ 87126
860458 L 860465

| |

AN
30001
7.8mm

steel ball

>

30003
6.8mm x4
steel ball

x2

-

30002
7.8mm x2
steel ball

()
N

30004
6.8mm x2
steel ball

|

@)

30005
7.8mm x2
steel ball

T ™ RRACAONORDR
I|‘ll-ill.'llll!ll-llll.]. m‘.l!-lll-l.l!llll'.lll-ll

87561 y1q

87330
M3x26 x2

M5x31

87398 87398 87398
M-Clip Spacer X8 3.4x2mm x8
O-Ring
O © ©
30004 39007

36802
6.8mm_ x4 2.6x6.5x0.6mm x4 M25 x4
steel ball Washer Nylon Nut

Pull down
the pistion.

\, bubbles.

Move the shaft
up and down
slowly to remove

g."

it
f
/

097-1

|

LY

Check if
piston moves
smoothly

Assembly of Front Gear Box

32314

0 (. (-

33308 33412

‘ ‘ 88094 Lﬂ

38504 31315 X2
5x4mm  x1 3x15mm  x2 3xBmm  x1 4x12mm x4 Steel Shock Ball
Set Screw F/H Screw B/H Screw B/H Screw

Bx16x5mm x2
Ball Bearing

32440
4x40mm  x2
Cap Screw




Assembly of Steering Knuckle Assembly of Front Arms

QO o
e S0 f)

38303 \

! 873204 g

i \ =

i | 38312
30004 ———( ) i

: | 32320

36805 87027 /
38504

W

87554
4x66mm
_ /__\ Screws 2
oo i 7= = f (&) @ C
U i © ©) ) B A © _ | ]
z % 38303 38312 39008 39009 S
38510 38504 39008 36805 HB-397 3x38mm .,
5x10mm  x2 S5x4mm  x2 M3 x4 4.1x8x1.2mm x4  B8.1x10x0.1mm x2 Sgrﬁs‘?gwﬂ si’}ggg& o Nymﬁ Nutxz Nyll\gz Nut 2 Seraus
Set Screw Set Screw Nylon Nut Washer Washer
— =" (I | ] (o
\—/
32308 32320 870448 873294 30004
A, B gz o Samn o o ow Som o Gamoe e e
4 & X X Cap S :
Shaft Cap Screw Cap Screw BJH Screw ap ocrew Cap Screw Alum.Washer Pivot Ball Steel Ball
5
Assembly of Servo Saver 1 Assembly of Servo Saver 2

9] °© = © jo .

\ Stééi/ % \3341 0

T e

= 30005

870718 31310 —! u/ B2 aroasn

-
=

\37060
R \37059 g
(2] _' “ (2] F}ms -

87056

39008

© @) > N
D~ . ) 31310 31315 39008 é

3x10mm  x1 3x15mm x1
Siqg:nsm - 3%%}8 & nggﬁ'lom > F/H Screw F/H Screw Nylon Nut ?%005 )
8mm  x
F/H Screw Nylon Nut Bushing Steel Ball
87056 87056 87056 39004 33410 32314
x2 2 4x10mm x4 Ildmm  x1
Hex Screw Flange Insert * 3“:,#2:42:"‘ x2 mﬁ x2 B/H Screw Cap Screw




Assembly of Rear Gear Box Assembly of Wing Mount
B °_ "

8707 30001

87038 . 31315 87063N

|

||
5
& 30005

P\ _ 72
2 I || e— O 0

31315 33308 32314 39008 30001
3x15mm %2 3x8mm  x1 3x14mm  x2 30005 88094 x2 etemm X6 M3 x1 7.8mm  x1
F/H Screw B/H Screw Cap Screw 7.8mm x2 Steel Shock Ball B/H Screw Nylon Nut steel ball ?%?,(1]3, x1
steel ball steel ball
l J
32350
38504 33412 32415 32440
Sx4mm  x1 4x12mm  x2 4x15mm  x6 4x40mm  x2 C‘?‘a;sgg::ﬂw X

Set Screw B/H Screw Cap Screw Cap Screw

Assembly of Rear Arms

Assembly of Rear Hub

870271
87037

39009
32320
™ 9008  87044S //

o W
|390§87® \@ (@/ x _
@ % %

87039L

7N\ B W
&‘) 38303

39008 39009 32320 32308

i

38312
38510 38504 39008 33mm %2 axizmm  x2 M3 x2 M4 x2 3x20mm x4 3x8mm  x2
5x10mm  x2 Sxdmm  x2 M3 x4 8.1x10x0.1mm x2 Set Screw Set Screw Nylon Nut Nylon Nut Cap Screw Cap Screw
Set Screw Set Screw Nylon Nut Washer
- M O
C [ — (] (o)
—/ \
87027-1 32325 87555 87554 87329-4 30004 87044S
2.5x16.8mm x2 3x25mm  x2 3x47mm  x2 4xB66mm x2 6.8mm x2 6.8mm x2 3x10mm x4
Shaft Cap Screw B/H Screw Screws Pivot Ball Steel Ball Alum.Washer




Assembly of Front Chassis Assembly of Rear Chassis

|

31410
4x10mm  x2
F/H Screw

|

31414
4x14mm x4
F/H Screw

31315

3x15mm  x1

F/H Screw

31414
4x14mm

F/H Screw

x4

31315
Ix15mm  x1
F/H Screw

Assembly of Center Differential Mount Assembly of Center Chassis

87051
87051-1

34316 |
L—
87050
r
| B | o
31410
34316 38303 31310
3x16.5mm x4 33mm  x2 3x10mm  x1 F‘m‘gmm x4
Hex Screw Set Screw F/H Screw e

10




Assembly of Battery Box Assembly of Servo
-

31315

(RTR Onl
e 33308“]

(RTR Only)

(jn Iz [ (e O (e

33305 33308 38303 35208 39008 33312

Ix5mm  x1 3IxBmm x4 Ix3mm x4 2xBmm  x2 M3 x1 Ix12mm  x8
B/H Screw B/H Screw Set Screw B/H Screw Nylon Nut B/H Screw
31310 31315 31317
3x10mm  x1 Ix15mm  x1 I1Tmm  x1
F/H Screw F/H Screw F/H Screw
11

Assembly of Servo Mount Assembly of Clutch & Engine Mount

84053

é%:ﬁ % 224044

84052

e © © (@

33308 - —/
3x8mm X7 3SW3NI 84187W 84187W 39008
B/H Screw 3.1x5x1.5mm x4 3.1%6x0.5mm x1 5.1x8x0.25mm X3 M3 x4
Spring Washer Washer Washer Nylon Nut
32308 32314 39408
3x8mm  x1 Ixtdmm x4 4xBmm x4
Cap Screw Cap Screw Engine Screw

12



Assembly of Muffler Assembly of Engine Set

o

873788 /

31410 =i

i
38404

Set Screw

31410
4x10mm x5
F/H Screw

Assembly of Radio Tray

13

Assembly of Servo Link

31310
3x10mm  x7
F/H Screw

31315 38303
3x15mm  x1 3x3mm  x2
F/H Screw Set Screw

14



Assembly of Fuel Tank 1 Assembly of Fuel Tank 2

33308 33312 31310 31310

3xBmm x4 x12mm  x8 3x10mm  x1 Ix10mm %2
B/H Screw B/H Screw F/H Screw F/H Screw

15

Assembly of Fuel Lines Assembly of Air Filter
o i - 9.5mm - i @
[

f———— 20.0mm I

[ |
f 25.0mm |

A— 33308

31310 33308

3x10mm  x2 3xBmm  x1
F/H Screw B/H Screw

16



Assembly of Side Guard 2

Assembly of Side Guard 1

87073B

87073B

| e A | MR

31310 32322 33422 31310 32322
Ix10mm  x3 Ix22mm  x2 4x22mm %2 3Ix10mm  x3 I22mm  x2
F/H Screw Cap Screw Cap Screw F/H Screw Cap Screw
17

Assembly of Body
32314
870938 (Black) 6801
m 87093W Mi?te] N @F/}

87605 (Black)
87605W (White)

Assembly of Tires

882358 (Black) S i 87097

88235 (White) !

18



ITEM FRONT CLIP DESCRIPTION PART NUMBER | QTY
1 Front Gear Box 87023 1
2 |Rear Gear Box 87023 1
3 |Front Lower Arm 87024L 2
4 |Front Bumper 87064 1
5 |Front Lower Suspension Arm Holder 87030 1
6 |Front Upper Arm 87302 2
7 |Front Upper Arm Ball End 87302 2
8  |Front C-Hub Left (209 87303 1
9 |Front C-Hub Right (209 87303 1
10 |C-Hub Bushing 87032-1 4
11  |Front Body Post 87065 1
12 |Servo Saver Post 87059 2
13 [Servo Saver Arm Left 87057 1
14 |Servo Saver Bellcrank 87057 1
15 |Servo Saver Arm Right 87057 1
16 [Servo Saver Spring 87062 1
17  [Servo Saver Alum Tube 87062 1
18 |Servo Saver Bushing 87060 4
19 |Servo Saver Retainer 87062 1
20 |Steering Plate 870588 1
21  |Steering Plate Bushing 87056 2
22  |Steering Plate Hex Screw 87056 2
23 |Ball End 6.8mm/L 23.90mm 87055 4
24 |Universal Axle Part 87354 2
25  |Universal Axle Part 87354 2
26 |Universal Axle Part 87354 2
27 |Universal Axle Part 87354 2
28  |Universal Axle Part 87354 2
29  |Universal Axle Part 87354 2
30  |Front Anti-Roll Bar 87329-2 1
31  |Ball Collar 6.8mm 87329-4 2
32 |Ball End 6.8mm/L 16.75mm 87329-4 4
33 |Ball End 7.8mm/L 28mm 87072 2
34 |Ball End 6.8mm/L 23.75mm 87087 2
35 |[Steering Knuckle Left 87032 1
36 |Steering Knuckle Right 87032 1
37 |Outdrive Cup 87021 1
38  |Differential Pinion Gear 13T 87028 1
39  |Front Rear Top & Lower Arm Holder 87030 ]
40 |Front Front Lower Arm Holder 870298 1

41  |Front Alum Top Plate 87071B 1
42 |Front Shock Tower 87601 1
43 |Front Chassis Stiffener Rod 87063N 1
44 |Turnbuckle M3x26 87561 1
45  |Turnbuckle M4x45 87536 2

FRONT CLIP

19

ITEM FRONT CLIP DESCRIPTION PART NUMBER | QTY
46 |Suspension Arm Turnbuckle M5x31 87330 2
47 |Servo Saver Washer 3.1x9x1 87056 2
48  |C-Hub Washer 4.1x8x1.2 36805 4
49 |Shim 8.1x10x0.1 HB-397 2
50 |Alum Collar 870448 2
51  |Wheel Hex Nut 84022H 2
52 [Wheel Hub 87027 2
53 |Bearing 8x16x5 84076 6
54  [Shock Ball Stud 5.8mm 88094 2
55 [Ball 6.8mm 30004 4
56  [Ball Flanged 6.8mm 30003 4
57 |Ball 7.8mm 30001 2
58 [Ball Flanged 7.8mm 30005 2
59 |Pin 2.5x16.8 87027-1 2
60 [Set Screw M3x3 38303 2
61  |Set Screw M3x12 38312 2
62 [Set Screw M5x4 38504 3
63 [Set Screw M5x10 38510 2
64  |Nut M3 39004 2
65  |Nylon Nut M3 39008 10
66 |Nylon Nut M4 39009 2
67 |B/H Screw M3x8 33308 1
68  |B/H Shoulder Screw M3x38 87555 2
69 |B/H Shoulder Screw M3x40 87555 2
70 |B/H Screw Mdx10 33410 4
71 |B/H Screw Mdx12 33412 4
72 |B/H Shoulder Screw M4x66 87554 2
73 |FH Screw M3x10 31310 1
74  |FMH Screw M3x15 31315 8
75 [Cap Screw M3x8 32308 2
76 |Cap Screw M3x14 32314 3
77 |Cap Screw M3x20 32320 2
78 |Cap Shoulder Screw M3x22 32322 4
79 |Cap Screw M4x12 32412 4
80  |Cap Screw Mdx15 32415 6
81 |Cap Shoulder Screw M4x40 32440 2
82  |Front/Rear Differential - 1
83
84
85
86
87
88
89
90




ITEM REAR CLIP DESCRIPTION PART NUMBER | QTY
1 Front Gear Box 87023 1
2 |Rear Gear Box 87023 1
3 Rear Lower Arm 87039L 2
4 |Rear Bumper 87064 1
5 Rear Front Lower Arm Holder 87038 1
6 |Rear Front Top Wing Mount Holder 87038 1
7 |Wing Mount Right 87046 1
8  |Wing Mount Left 87046 1
9  |Rear Body Post 87046 1
10 |Rear Hub Left 87036 1
11  |Rear Hub Right 87036 1
12 |Rear Hub Spacer 87036 4
13 [Wing Mount Angle Plate Left 87046 1
14 |Wing Mount Angle Plate Right 87046 1
15 |Collar 87046 6
16 |Wing Mount Brace 87046 3
17  |Ball End 6.8mm/L 16.75mm 87329-4 4
18 |Ball End 7.8mm/L 36.50mm 87043 4
19 |Ball End 7.8mm/L 28mm 87072 2

20 |Alum Spacer 87070 1
21 |Rear Anti-Roll Bar 87044-2 1
22 |Differential Pinion Gear 13T 87028 1
23 |Rear Shock Tower 87602 1
24 |Rear Rear Lower Alum Arm Holder 870408 1
25  |Outdrive Cup 87021 1
26 |Axle Cup 87037 2
27 |Axle Pin 87045 4
28  |Axle 87045 2
29  |Rear Top Arm Tumbuckle 87042 2
30  |Rear Chassis Stiffener Rod 87063N 1
31  [Shim HB-397 2
32 [Alum Collar 36801 2
33 |Alum Collar 8704485 4
34  [Wheel Hex Nut 84022H 2
35  [Whee Hub 87027 2
36  [Bearing 8x16x5 84076 6
37 [Shock Ball Stud 5.8mm 88094 2
38  [Ball 6.8mm 30004 2
39  [Ball Collar 6.8mm 87329-4 2
40 |Ball Long 7.8mm 30002 2
41  |Ball Flanged 7.8mm 30005 3
42  |Ball 7.8mm 30001 1
43  |Pin 2.5x16.8 87027-1 2
44 [Set Screw M3x3 38303 2
45  |Set Screw M3x12 38312 2

REAR CLIP

21

ITEM REAR CLIP DESCRIPTION PART NUMBER | QTY
46  |Set Screw M5x4 38504 3
47 |Set Screw M5x10 38510 2
48  |Nylon Nut M3 39008 7
49  [Nylon Nut M4 39009 2
50 |B/H Screw M3x8 33308 1
51 |B/MH Screw M3x12 33312 2
52 |B/MH Screw M3x15 33315 6
53 |B/H Shoulder Screw M3x47 87555 2
54  |B/MH Screw M4x12 33412 2
55 |B/MH Screw M4x22 33422 2
56 |B/H Shoulder Screw M4x66 87554 2
57 |FMH Screw M3x15 31315 2
58  |Cap Screw M3x8 32308 2
59  |Cap Screw M3x14 32314 4
60 |Cap Screw M3x20 32320 4
61  |Cap Shoulder Screw M3x22 32322 2
62  |Cap Shoulder Screw M3x25 32325 2
63  |Cap Shoulder Screw M3x50 32350 1
64  |Cap Screw M4x15 32415 6
65  |Cap Shoulder Screw M4x40 32440 2
66  |Rear Wing(Black or White) 87093B or 87093W 1
67  |Front/Rear Differential - 1
68
69
70
71
72
73
74
75
76
77
78
79
80
81
82
83
84
85
86
87
88
89
90




FRONT & REAR DIFFERENTIAL

CENTER DIFFERENTIAL

23

24

:

F&R DIFFERENTIAL DESCRIPTION

PART NUMBER

o
.

Differential Case

87004

Included With Differential Case

87004

Differential Qutdrive Cup

87003

Bevel Gear 20T

87002

Bevel Gear 10T

87002

Differential Cross Pins

87002

Spacer 4.1x8x0.25

87002

OO0 =1 [ |n [ Lo D |—

Crown Gear 43T

87001

O-Ring 5.8x1.9

36101

O-Ring 22x0.9

36102

Bearing 8x16x5

84076

Pin-2.5x13.8

36001

Set Screw M4x4

38404

F/H Screw M3x10

31310

o0 |t |+ [ [0 | = [to |oo [& |oo | & | & [t [

:

CENTER DIFFERENTIAL DESCRIPTION

PART NUMBER

o
=

Differential Case

87004

Included With Differential Case

87004

Differential Qutdrive Cup

87006

Bevel Gear 20T

87002

Bevel Gear 10T

87002

Differential Cross Pins

87002

Spacer 4.1x8x0.25

87002

OO | =3 [T |n [P D [ BD |

Center Spur Gear 46T

87005

=]

O-Ring 5.8x1.9

36101

—
=

O-Ring 22x0.9

36102

p—
—

Bearing 8x16x5

84076

—_—
o]

Pin-2.5x13.8

36001

—
L)

Set Screw Mdx4

38404

o
.

B/H Screw M3x12

33312

[
Lh

Spacer 6.2x13.9x0.3

87005-1

N ) N [ON [ ) [S [ (S - (O3 (NN SO [NCY) [

—
(=3}

—
-]

[
o0

—
o

(%]
=

(o]
—_

(%]
(o]

(%]
e

[
=

o)
L

(%]
f=

[ ]
-1

(%]
o0

(o]
=

el
=

(W8]
—

el
(]

el
e

w
=

[ws]
Lh

el
[=y

e
-1

el
o0

el
ft=]

=
=

=~
oy

s
[ o]

o~
e

I
-

_pL
Cn




ITEM CENTER DIFF SET DESCRIPTION PART NUMBER | QTY
CENTER DI FFERENTIAL SET 1 Center Differential Mount 87048 2
2 |Fiber Brake Disk 89143 2
3 Brake Pad 87049 4
4 |Brake Cam Short 87054 1
5 Brake Cam Long 87054 1
6 |Brake Cam Spacer 87051-1 2
7 |Alum Center Differential Top Plate 87051 1
8  |Brake Lever 87054 2
9 |Center Differential Mount Post 87050 4
10 |Set Screw M3x3 38303 2
11 [FH Screw M3x10 31310 4
12 [Hex Screw M3x16.5 34316 4
13 [Center Differential Unit - 1
14
15
2 16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
25 45
ITEM TIRE & WHEEL DESCRIPTION PART NUMBER | QTY
1 |Tire 87097 4
2 |Dish Wheel (Black or White) 882358 or 88235 4
3 Foam Insert FR-25 4
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18
19
20
F U E L TAN K FUEL TANK DESCRIPTION PART NUMBER | QTY
Fuel Tank 87076 1
Fuel Filter 84112 1
Fuel Tank Guard 87075 1
Fuel Filter Holder 87075 1
Tie Strap - 1
Fuel Tank Post 87074 2
B/H Screw M3x8 33308 2
B/H Screw M3x12 33312 2
F/H Screw M3x10 31310 1

26

—
a2 === == === = |—
meﬂmmbmm.—to\owﬂmm#um—g




ITEM ENGINE MOUNT DESCRIPTION PART NUMBER | QTY
1 .21 or .28 Engine 1
2 |Engine Mount 87079 2
3 |Engine Mount Spacer 87079-1 2
4  |Engine Mount Plate 87077B 1
5  |Spring Washer 3.1x5x1.5 3SW3NI 4
6  |Nylon Nut M3 39008 4
7  |Cap Screw M3x14 32314 4
8  |Engine Mount Screw 39408 4
9
10
11
12
13
14
15
16
17
18
19
20
ITEM CLUTCH ASSEMBLY DESCRIPTION PART NUMBER | QTY
1 |Collar 84057C 1
2 |Flywheel 84057 1
3 |Clutch Shoe 84052 3
4 |Clutch Spring 84053 3
5  |Clutch Bell FR-24D 1
6 |Flywheel Nut 224044 1
7 |Bearing 5x10x4 84077 2
8  |Washer Spacer 3.1x6x0.5 84187TW 1
9  |Shim 5.1x8x0.25 84187TW 3
10 |Cap Screw M3x8 32308 1
11
12
13
14
15
MUFFLER ASSEMBLY DESCRIPTION PART NUMBER | QTY
Muffler 87229 1
Manifold Spring Retainer 84067 1
Manifold Spring 84067 1
Nylon Strap - 2
Manifold 84067 1
Muffler Silicon Tube 87378B 1
M| AIR FILTER ASSEMBLY DESCRIPTION | PART NUMBER | QTY
Air Filter Cap 86040 1
Air Filter Base 86040 1
Intake Tube 88064-1 1
Nylon Strap 88064-1 2
Air Filter Inner Foam 88093 1
Air Filter Outer Foam 88093 1
FH Screw M3x10 31310 2

85&33336535‘0“’“0\“#0’“—-5




ITEM |[FRONT SHOCK ASSEMBLY DESCRIPTION | PART NUMBER | QTY
1 Front Shock Body 860458 2
2 |Front Shock Cap 860458 2

FRONT SHOCK & SPRI NG 3 |Shock Mount Holder 86050 2
4 |Spring Holder Top 86050 2
5 |Shock Bladder 86049 2
6 |Spring Holder Bottom 86050 2
7 |Front Shock Shaft 87125 2
8  [Shock End 86050 2
9  |Piston 86048 2
10 [Shock Seal Clip 87398 2
11 [Shock Seal Spacer 87398 4
12 [Shock Dust Cover 87018 2
13 [Front Shock Spring 88096-1 2
14  |Ball 6.8mm 30004 2
15 [O-Ring 3.4x2 87398 4
16 |Nylon Nut M2.6 39007 2
17 [Washer 2.7x6.5x0.6 36802 2
18 [Spring Pre-Load Spacer 2mm 86050 2
19 [Spring Pre-Load Spacer 4mm 86050 2
20 |Spring Pre-Load Spacer 6mm 86050 2
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45

29
ITEM | REAR SHOCK ASSEMBLY DESCRIPTION [ PART NUMBER | QTY
1 Rear Shock Body 860468 2
S O C & S G 2 Rear Shock Cap 860468 2
R EAR H K P R I N 3 Shock Mount Holder 86050 2
4 Spring Holder Top 86050 2
5  |Shock Bladder 86049 2
6 |Spring Holder Bottom 86050 2
7 |Rear Shock Shaft 87126 2
8  |Shock End 86050 2
9  |Piston 86048 2
10 [Shock Seal Clip 87398 2
11 [Shock Seal Spacer 87398 4
12 [Shock Dust Cover 87018 2
13 [Rear Shock Spring 88097-1 2
14  |Ball 6.8mm 30004 2
15 [O-Ring 3.4x2 87398 4
16  [Nylon Nut M2.6 39007 2
17 |Washer 2.7x6.5x0.6 36802 2
18  [Spring Pre-Load Spacer 2mm 86050 2
19  |Spring Pre-Load Spacer 4mm 86050 2
20  [Spring Pre-Load Spacer bmm 86050 2
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45

30



BATTERY BOX

RADIO TRAY
ASSEMBLY

31

ITEM BATTERY BOX DESCRIPTION PART NUMBER | QTY
1 Battery Box 87603 1
2 |Battery Box Lid 87603 1
3 |Battery Box Side Lid 87603 1
4 |Switch Cover - Blue 84133 1
5 Battery Box Dust Seal 87603 1
6 |Pin2.5x22.8 87603 1
7 |B/H Screw M3x5 33305 1
8  |B/H Screw M3x8 33308 4
9  |Phillips Screw M2x10 35210 2
10 [On/Off Switch SSW-GS 1
11 |Receiver Battery Holder - 1
12 |2.4GHz Small Receiver 1
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45

ITEM [ RADIO TRAY ASSEMBLY DESCRIPTION | PART NUMBER | QTY
1 |Radio Tray 87085B 1
2 |Radio Tray Post 87086 3
3 |Transponder Mount 87089 1
4 [Servo Mounting Holder 87088 4
5  |Rod Collar 1.8x6x5 36803 4
6  |Throttle Pivot A 87091 2
7 [Throttle Pivot B 87092 1
8  [Throttle Pivot Spacer 87092 1
9 |Servo Hom A 87604 1
10 [Servo Horn B 87604 1
11 [Servo Homm C 87092 1
12 |Ball Collar 5.8mm 36804 2
13 |Throttle Rod End 87091 1
14 [Throttle Spring 3.6x0.4x27 87091 1
15 |Threaded Servo Rod @1.8x60mm 87091 1
16  [Servo Rod 91.8x64mm 87092 2
17  [Set Screw M3x3 38303 6
18  |Phillips Screw M2x8 35208 2
19  |B/H Tap Screw M3x8 33308T 1
20 |B/H Screw M3x8 33308 8
21  |B/H Screw M3x12 33312 8
22 |FH Screw M3x10 31310 1
23 |FM Screw M3x17 31317 1
24 |Servo A - 1
25 |[Servo B - 1
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45




ITEM CHASSIS ASSEMBLY DESCRIPTION PART NUMBER | QTY
1 Chassis 87066 1
2 |Body(Black or White) 87605 or 87605W 1
3 |Muffler Wire 87082-1 1
4 |Side Guard Left 87073B 1
5 |Side Guard Right 87073B 1
6 |Center Front Drive Shaft 4.5x90mm 87067 1
7 |Center Rear Drive Shaft 4.5x101 mm 87067 1
8  |Pin3x12.8 87067 4
9 Muffler Wire Mount 87082 1
10 [Fuel Line 1 87078 1
11  |Fuel Line 3 87078 1
12 |Fuel Line 2 87078 1
13 |Set Screw Mdx4 38404 2
14 |B/H Screw M3x8 33308 1
15 |FMH Screw M3x10 31310 15
16  |FMH Screw M3x15 31315 2
17 |F/H Screw Mdx10 31410 11
18 |FH Screw Mdx14 31414 8
19 |Fuel Line Clip 87606 2
20
21

b
]

[
el

)
=

]
Lh

o]
on

(]
|

]
oo

(]
=]

el
=

el
—

el
]

1l
a3

wd
=

el
Lh

el
[

el
|

el
o]

el
N

.
[

.
—

<P
&)

.
w

o~
=

.
Cn

CHASSIS AND BODY

33

Grease (Kit Only)

Thread Lock (Kit Only)

Container Box Top

ACCESSORY DESCRIPTION PART NUMBER | QTY
Transmitter (RTR Only) 1
Instruction Manual M7-2012 1
Hobao Decal HB-D2 1
Body Decal TQ-D1 1
Antenna Tube 87613 1
Body Clip 87375 2
Fuel Bottle (RTR Only) 87102 1
Socket Wrentch . 1
Allen Wrentch 1.5mm - 1
Allen Wrentch 2.0mm - 1
Allen Wrentch 2.5mm - 1
Allen Wrentch 3.0mm - 1
Differential Qil 1000WT (Kit Only) HB-1000 1
Differential Oil 3000WT (Kit Only) HB-3000 1
Differential Qil 5000WT (Kit Only) HB-5000 1

1
1
1
1

Container Box




PARTS LIST

87001 87002 87003 87004 87005 87005-1 87006
87027-1 87028 87029B
87038 87040B
M £ 2808 9) _]]stn[ﬁ:_m
1 QD e wcs
87043 87044-2 870445 87045 87046 87049 87050

87051 87051-1 87054 87055 87056 87057 87058B 87059
[ EB_H_LI —H) T \/\frlj
o(Jo» T o e = | o) ©3 Cr—
|-.__:§/~:L;/ T G st L0 E E? s E— o) | - m
87060 87062 87063N 87065 87066 87067 87070
7\ 3 - T - | 1 —
!\;%1:;‘:) A [ I e—— “ l £ ":'!J:].:U “_ -
- = - Nl e———=| [] =
35
87071B 87072 87073B 87074 87075 87076 87077B 87078
A D - = - e ‘ s
\\—i——/ ji@ — @ I@; o ~
87079 87079-1 87082 87082-1 87085B 87086 87087 87088
o _ o] & [ ) 3 i_—_—_‘i_—ig;‘:—ghb\
wx e 5 Pl Fl| H— =10 a=a
3 %E’ 3;;|s 9;8 1pCs |11 ;:‘4:;;!“ ?ﬂ e - apcs 4PCS 4pCs
87089 87091 87092  81093B/81093W 87125 87126 87229
= e o @ |
2PCS 2PCS s lzm
87329-4 87354 87378B 87398
MO IO = ’5%5 — .
2 2t v [ 06
O x$w- BPCE oS e u;;a lopes  Bpes
87561 87602 87603 87604
N JrS ]’ 55 @) o)
mt. e [/ Iﬂ': ‘ C@
m ] &G \llr M HOED
88064-1 88093 88094 88096-1 88097-1 88235/88235B 89143
= [l @ @ 19//m{ i TSR 1o
860455 860465 86048 86049 86050 84022H 84052
i = __ =)\
. mm [ [D m [ D r:{o\c\ﬁ ;‘ = o @

36



84077

84133

31315

T1.8mm xdpcs

T.Bmm x4pcs

B.8mm xfpes

3x]15mm x10pes
F/H screw

31410

31414

32308

32314

32325

4x10mm x8pecs
F/H screw

4xl4mm xSpes
F/H screw

[

xBmm x10pcs

[ —

3xl4mm x10pcs

Ax20mm x5pos

[ —

3x28mm xSpes

3x50mm x2pcs

32412

32415

32440

33305

33308

33315

33410

4x12mm x8pes 4x15mm x5pecs

[ L —

4xd0mm x2pos

(o

3xSmm x10pcs

3xBmm x10pcs 3x12mm x10pcs

[ —

3x15mm x10pes

-

33412 33422

34316

36001

36101 36102

36801

36802

-

—
2.8x13.8mm xdpce

5.8x1.9mm x10pes
Oxi

7\
\/"

©

36803 36804 36805 38303 38312 38404 38504 38510
| ]
o e e . - m m

Spes

dxfx].2mm x10pes

39004 39007

39008

39009

39408

3SW3NI

FR-24D

©

(7 %-%{\

ao iws ima
M3 x10pca M2.5 x10pes M3 x10pcs 4xBmm xipca axSx2mm x10pcs i 2PCS B
Md xSpes 15C 2PCS
37
87001 CROWN GEAR 43T 87064 FRONT AND REAR BUMPER SET 87602 REAR SHOCK TOWER 32325 CAP SHOULDER SCREW M3x25
87002 BEVEL GEAR SET 87065 FRONT BODY POST 87603 BATTERY BOX 32350 CAP SHOULDER SCREW M3x50
®7003 DIFFERENTIAL OUTDRIVE CUP BT066 CHASSIS 87604 SERVO HORN 32412 CAP SCREW M4dx12
BT004 DIFFERENTIAL CASE BT067 FRONT AND REAR CENTER DRIVE SHAFT SET BT605 BODY (BLACK) 32415 CAP SCREW M4x15
87005 CENTER SPUR GEAR 46T 87070 REAR FRONT TOP HOLDER SCREW SET BT7605W BODY (WHITE) 32440 CAP SHOULDER SCREW M4x40
#7005-1 SPACER 6.2x13.9%0.3MM RT071B FRONT ALUM TOP PLATE BB064-1 INTAKE TUBE 33305 B/H SCREW M3x5
27006 CENTER DIFFERENTIAL OUTDRIVE CUP 87072 BALL END 7.8MM/L 28MM REO93 AIR FILTER FOAM 33308 B/MH SCREW M3x8
87018 SHOCK BOOTS B7073B LEFT AND RIGHT SIDE GUARD BEO94 SHOCK BALL STUD 33312 B/H SCREW M3x12
87021 OUTDRIVE CUP 87074 FUEL TANK POST 88096-1 FRONT SHOCK SPRING 33315 B/H SCREW M3x15
87023 GEAR BOX 87075 FUEL TANK GUARD AND FUEL TANK HOLDER RBO97-1 REAR SHOCK SPRING 33410 B/H SCREW M4x10
270241 FRONT LOWER ARM B7076 FUEL TANK BE235 DISH WHEEL (WHITE) 33412 B/H SCREW M4x12
87027 WHEEL HUB SET BT077B ENGINE MOUNT PLATE #E235B DISH WHEEL (BLACK) 33422 B/H SCREW Mdx22
87027-1 PIN 2.5x16.8MM 87078 FUEL LINE 89143 FIBER BRAKE DISK 34316 BRAKE SCREW M3x16.5
RT028 DIFFERENTIAL PINION GEAR 13T #7079 ENGINE MOUNT R6040 AIR FILTER BASE AND CAP 36001 PIN 2.5x13.8
B7029B FRONT FRONT LOWER ALUM ARM HOLDER 87079-1 ENGINE MOUNT SPACER AND SCREW SET B60455 FRONT SHOCK BODY 36101 O-RING 5.8x1.9
87030 FRONT REAR TOP & LOWER ARM HOLDER 87082 MUFFLER WIRE MOUNT 860465 REAR SHOCK BODY 6102 O-RING 22x0.9
87032 STEERING KNUCKLE SET 87082-1 MUFFLER WIRE B6048 PISTON 36801 ALUM COLLAR
87032-1 C-HUB BUSHING RT085B RADIO TRAY 86049 SHOCK BLADDER 36802 WASHER 2.7x6.5x0.6
87036 REAR HUB SET BT086 RADIO TRAY POST 86050 SHOCK NYLON SET 36803 ROD COLLAR
87037 AXLE CUP 87087 BALL END 6.8MM/L 23.75MM 84022H WHEEL HEX NUT 36804 BALL COLLAR 5.8MM
87038 REAR FRONT TOP WING AND LOWER ARM HOLDER 87088 SERVO MOUNTING HOLDER 84052 CLUTCH SHOE 36805 C-HUB WASHER 4.1x8x1.2
&7039L REAR LOWER ARM BT089 TRANSPONDER MOUNT 84053 CLUTCH SPRING 38303 SET SCREW M3x3
B7040B REAR REAR LOWER ALUM ARM HOLDER 87091 THROTTLE LINKAGE SET 84057 FLYWHEEL 38312 SET SCREW M3x12
87042 REAR TOP ARM TURNBUCKLE 87092 BRAKE LINKAGE SET 84067 MANIFOLD SET 38404 SET SCREW M4x4
87043 BALL END 7. 8MM/L 36.50MM 87093B REAR WING (BLACK) 84076 BEARING 8x16x5 38504 SET SCREW M5x4
B7044-2 REAR ANTI-ROLL BAR BT093W REAR WING (WHITE) R4077 BEARING 5x10x4 38510 SET SCREW M5x10
B70445 ALUM COLLAR RT097 TIRE 84112 FUEL FILTER 39004 NUT M3
87045 AXLE 87125 FRONT SHOCK SHAFT 84133 SWITCH COVER - BLUE 39007 NYLON NUT M2.5
#7046 WING MOUNT SET 87126 REAR SHOCK SHAFT B418TW CLUTCH BELL WASHER AND SHIM 39008 NYLON NUT M3
BT048 CENTER DIFFERENTIAL MOUNT 87229 MUFFLER 30001 BALL 7.8MM 39009 NYLON NUT M4
BT049 BRAKE PAD 87302 FRONT UPPER ARM 30002 BALL LONG 7.8MM 39408 ENGINE MOUNT SCREW
87050 CENTER DIFFERENTIAL MOUNT POST 87303 LEFT AND RIGHT C-HUB SET 30003 BALL FLANGED 6.8MM ISWINI SPRING WASHER 3.1x5x1.5
#7051 ALUM CENTER DIFFERENTIAL TOP PLATE §7329-2 FRONT ANTI-ROLL BAR 30004 BALL 6.8MM FR-24D CLUTCH BELL
B7051-1 BRAKE CAM SPACER 87329-4 ANTI-ROLL BAR LINAKGE SET 30005 BALL FLANGED 7.8MM 224044 FLYWHEEL NUT
B7054 BRAKE CAM SET 87330 SUSPENSION ARM TURNBUCKLE M5x31 31310 F/H SCREW M3x10 87102 FUEL BOTTLE
87055 BALL END 6.8MM/L 23.90MM 87354 UNIVERSAL AXLE 31315 F/H SCREW M3x15 87375 BODY CLIP
RT056 STEERING PLATE SCREW AND BUSHING SET RT3TRB MUFFLER SILICON TUBE 31317 F/H SCREW M3x17 R7606 FULE LINE CLIP
BT057 SERVO SAVER ARM SET B7398 SHOCK ABSORBER REPAIR SET 31410 F/H SCREW M4x10 87613 ANTIENNA TUBE
870588 STEERING PLATE 87536 TURNBUCKLE M4x45 31414 F/H SCREW M4x14 FR-25 FOAM INSERT
87059 SERVO SAVER POST 87554 SCREW Mdx66 32308 CAP SCREW M3X8 HB-397 SHIM
BT060 SERVO SAVER BUSHING RB7555 M3x38, M3xd0, M3x47 SCREW SET 32314 CAP SCREW M3X14 M7-2012 INSTRUCTION MANUAL
87062 ALUM SERVO SAVER TUBE AND SPRING 87561 TURNBUCKLE M3x26 32320 CAP SCREW M3X20 HB-D2 HOBAO DECAL
87063N CHASSIS STIFFENER ROD SET 87601 FRONT SHOCK TOWER 32322 CAP SHOULDER SCREW M3x22 TQ-D1 BODY DECAL

#x10mm xSpcs

2.6x0.Bx0.6rmm x10pes

224044




